



# AAPC-CPC<sup>Q&As</sup>

Certified Professional Coder (CPC) Exam

**Pass AAPC AAPC-CPC Exam with 100% Guarantee**

Free Download Real Questions & Answers **PDF** and **VCE** file from:

<https://www.pass4itsure.com/aapc-cpc.html>

100% Passing Guarantee  
100% Money Back Assurance

Following Questions and Answers are all new published by AAPC  
Official Exam Center

-  **Instant Download** After Purchase
-  **100% Money Back** Guarantee
-  **365 Days** Free Update
-  **800,000+** Satisfied Customers



**QUESTION 1**

A patient with a history of chronic venous embolism in the inferior vena cava has a radiographic study to visualize any abnormalities. In outpatient surgery the physician accesses the subclavian vein and the catheter is advanced to the inferior vena cava for injection and imaging. The supervision and interpretation of the images is performed by the physician.

What codes are reported for this procedure?

- A. 36000, 75825-26
- B. 36010, 75827-26
- C. 36010, 75825-26
- D. 36000, 75827-26

Correct Answer: C

---

**QUESTION 2**

A 65-year-old gentleman presents for refill of medications and follow-up for his chronic conditions. The patient indicates good medicine compliance. No new symptoms or complaints.

Appropriate history and exam are obtained. Labs that were ordered from previous visit were reviewed and discussed with patient. The following are the diagnoses and treatment:

Hypokalemia - stable. Refill Potassium 20 MEQ

Hypertension - blood pressure remaining stable. Patient states home readings have been in line with goals. Refill prescription Lisinopril.

Esophageal Reflux - Patient denies any new symptoms. Stable condition. Continue taking over the counter Prevacid oral capsules, 1 every day.

Patient is instructed to follow up in 3 months. Labs will be obtained prior to visit.

What CPT?code is reported?

- A. 99212
- B. 99396
- C. 99397
- D. 99214

Correct Answer: C

---

**QUESTION 3**



A Medicare patient is scheduled for a screening colonoscopy. What code is reported for Medicare?

- A. G0106
- B. G0121
- C. 45378
- D. G0105

Correct Answer: D

---

#### QUESTION 4

A diagnostic mammogram is performed on the left and right breasts. Computer-aided detection is also used to further analyze the image for possible lesions. What CPT?coding is reported for this radiology service?

- A. 77065-LT, 77065-RT
- B. 77066
- C. 77067-50
- D. 77066-50

Correct Answer: B

---

#### QUESTION 5

View MR 003396

MR 003396

Operative Report

Preoperative Diagnosis: Acute MI, severe left main arteriosclerotic coronary artery disease

Postoperative Diagnosis: Acute MI, severe left main arteriosclerotic coronary artery disease

Procedure Performed: Placement of an intra-aortic balloon pump (IABP) right common femoral artery

Description of Procedure: Patient's right groin was prepped and draped in the usual sterile fashion. Right common femoral artery is found, and an incision is made over the artery exposing it. The artery is opened transversely, and the tip of the

balloon catheter was placed in the right common femoral artery. The balloon pump had good waveform. The balloon pump catheter is secured to his skin after local anesthesia of 2 cc of 1% Xylocaine is used to numb the area. The balloon

pump is secured with a 0-silk suture. The patient has sterile dressing placed. The patient tolerated the procedure. There were no complications.

What CPT?coding is reported for this case?



A. 33975

B. 33967

C. 33970

D. 33973

Correct Answer: C

[Latest AAPC-CPC Dumps](#)

[AAPC-CPC Exam  
Questions](#)

[AAPC-CPC Braindumps](#)